
01284 757500
01284 703534 sales@sealey.co.uk

Sole UK Distributor
Sealey Group,

Bury St. Edmunds, Suffolk.

www.sealey.co.uk
Web

email

PARTS LIST FOR:
365KG HYDRAULIC MOTORCYCLE LIFT
Model: MC365

Item     Part No Description
1         MC365.01       BOLT M6X25   
2         MC365.02       WASHER 6      
3         MC365.03       CASTOR ASSY
4         MC365.04       EXTENSION LEG 
5         MC365.05       BOLT M8X30                         
6         MC365.06       HALF PLATE                    
7         MC365.07       FOOT PEDAL, LIFT
8         MC365.08       BOLT M8X15                         
9         MC365.09       NUT M16
10       MC365.10       FOOT PEDAL, RELEASE 
11       MC365.11       LOCK WASHER 16 
12       MC365.12       WASHER 16       
14       MC365.14       BOLT M16 X 90    
15       MC365.15       BASE ASS'Y
16       MC365.16       FRONT WHEEL
17       MC365.17       "R" PIN        
18       MC365.18       SPINDLE, RELEASE VALVE    
19       MC365.19       SPRING        
20       MC365.20       PIN               
21       MC365.21       HYDRAULIC PUMP
22       MC365.22       STEEL WHEEL
23       MC365.23       PIN                 
24       MC365.24       LIFTING ARM     
25       MC365.25       LIFTING ARM 
26       MC365.26       STEEL WHEEL

Item     Part No Description
27       MC365.27       NUT M12               
28       MC365.28       LOCK WASHER 12 
29       MC365.29       WASHER 12 
30       MC365.30       BOLT M12X45 
31       MC365.31       LEADING PLATE 
32       MC365.32       PLATFORM 
33       MC365.33       BOLT M10x20 
34       MC365.34       WASHER 10 
35       MC365.35       RIGHT VICE 
36       MC365.36       RUBBER 
37       MC365.37       SCREW M6x16
38       MC365.38       NUT M10                                 
39       MC365.39       BAFFLE PLATE 
40       MC365.40       BALL SET
41       MC365.41       BALL (3.9mm)                             
42       MC365.42       WASHER                               
43       MC365.43       FIXED RACK                              
44       MC365.44       HAND WHEEL
45       MC365.45       HANDLE                                 
46       MC365.46       BOLT
47       MC365.47       LEFT VICE                              
48       MC365.48       LOCKING BAR                           
49       MC390.FK      REPAIR KIT (Not Shown)             
50       MC365.V        COMPLETE VICE (Not Shown)    
21A MC365.21A SPRING                           
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